EUT Information

Report NO : 222224
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
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Final_Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuVv) (dBuv) | (dBuv) | (dB) (dB)
0.178000 33.74 54.58 20.84 | L1 OFF 20.0
0.178000 43.50 64.58 21.08 | L1 OFF 20.0
0.186000 32.12 54.21 22.09 | L1 OFF 20.0
0.186000 43.57 64.21 20.64 | L1 OFF 20.0
0.198000 28.54 53.69 25.15 | L1 OFF 20.0
0.198000 42.90 63.69 20.79 | L1 OFF 20.0
0.250000 29.55 51.76 2221 | L1 OFF 20.0
0.250000 42.14 61.76 19.62 | L1 OFF 20.0
0.270000 24.15 51.12 26.97 | L1 OFF 20.0
0.270000 40.90 61.12 20.22 | L1 OFF 20.0
0.330000 22.99 49.45 26.46 | L1 OFF 20.0
0.330000 38.02 59.45 2143 | L1 OFF 20.0
3.250000 21.99 46.00 2401 | L1 OFF 20.0
3.250000 30.49 56.00 2551 | L1 OFF 20.0
11.746000 22.50 50.00 2750 | L1 OFF 20.2
11.746000 29.03 60.00 30.97 | L1 OFF 20.2
27.122000 18.33 50.00 31.67 | L1 OFF 20.3
27.122000 25.71 60.00 3429 | L1 OFF 20.3




EUT Information

Report NO : 222224
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
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Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuVv) (dBuv) | (dBuv) | (dB) (dB)
0.178000 34.36 54.58 20.22 | N OFF 20.0
0.178000 44,59 64.58 19.99 | N OFF 20.0
0.242000 32.13 52.03 19.90 | N OFF 20.0
0.242000 43.55 62.03 18.48 | N OFF 20.0
0.254000 30.05 51.63 21.58 | N OFF 20.0
0.254000 43.37 61.63 18.26 | N OFF 20.0
0.270000 25.19 51.12 2593 | N OFF 20.0
0.270000 41.94 61.12 19.18 | N OFF 20.0
0.402000 23.18 47.81 24.63 | N OFF 20.0
0.402000 37.77 57.81 20.04 | N OFF 20.0
0.886000 20.32 46.00 25.68 | N OFF 20.0
0.886000 33.56 56.00 22.44 | N OFF 20.0
11.654000 21.92 50.00 28.08 | N OFF 20.2
11.654000 28.60 60.00 31.40 | N OFF 20.2
19.994000 23.56 50.00 26.44 | N OFF 20.3
19.994000 29.01 60.00 30.99 | N OFF 20.3
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Appendix B. Radiated Spurious Emission

Temperature : 20~25°C
Test Engineer : Yuan Lee, Jacky Hong, Peter Liao, Rain Lee
Relative Humidity : 50~60%
TEL : 886-3-327-0868 Page Number : B1 of B28

FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR222224C

<CDD Mode>
2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)
WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
2388.33 56.96 | -17.04 74 42.25 27.72 14.06 | 27.07 | 100 70 P H
2390 49.34 -4.66 54 34.63 27.72 14.06 | 27.07 | 100 70 A | H
* 2412 114.54 - - 99.84 27.68 14.08 | 27.06 | 100 70 P H
* 2412 111.45 - - 96.75 27.68 14.08 | 27.06 | 100 70 A | H
H
802.11b
H
CHO1
2313.15 56.18 | -17.82 74 41.19 28.09 13.99 | 27.09 | 330 93 P |V
2412MHz
2390 46.16 -7.84 54 31.45 27.72 14.06 | 27.07 | 330 93 AV
* 2412 108.12 - - 93.42 27.68 14.08 | 27.06 | 330 93 P |V
* 2412 105.03 - - 90.33 27.68 14.08 | 27.06 | 330 93 AV
\
\
2339.82 55.57 |-18.43 74 40.75 27.88 14.02 | 27.08 | 115 55 P H
2388.4 44.69 -9.31 54 29.98 27.72 14.06 | 27.07 | 115 55 A | H
* 2437 110.53 - - 95.85 27.63 14.1 27.05 | 115 55 P H
* 2437 107.49 - - 92.81 27.63 14.1 27.05 | 115 55 A | H
2484.88 57.81 | -16.19 74 43.02 27.67 14.15 | 27.03 | 115 55 P H
802.11b
2485.51 49.09 -4.91 54 34.3 27.67 1415 | 27.03 | 115 55 A | H
CH 06
2381.12 55.54 -18.46 74 40.82 27.74 14.05 27.07 240 88 P \%
2437TMHz
2310.84 44.45 -9.55 54 29.44 28.11 13.99 | 27.09 | 240 88 AV
* 2437 107.89 - - 93.21 27.63 14.1 27.05 | 240 88 P |V
* 2437 104.81 - - 90.13 27.63 14.1 27.05 | 240 88 AV
2485.33 56.12 | -17.88 74 41.33 27.67 1415 | 27.03 | 240 88 P |V
2485.51 47.49 -6.51 54 32.7 27.67 14.15 27.03 240 88 A \%
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2462 113.73 - - 99.02 27.62 14.13 | 27.04 | 102 66 P H
2462 110.7 - - 95.99 27.62 14.13 | 27.04 | 102 66 A H
2483.64 59.26 -14.74 74 44.48 27.67 14.15 | 27.04 | 102 66 P H
2483.52 51.92 -2.08 54 37.14 27.67 14.15 | 27.04 | 102 66 A H
H
802.11b
H
CH 11
2462 106.93 - - 92.22 27.62 14.13 | 27.04 | 352 97 P \%
2462MHz
2462 103.62 - - 88.91 27.62 14.13 | 27.04 | 352 97 A \%
2483.84 57.02 -16.98 74 42.24 27.67 14.15 | 27.04 | 352 97 P \Y,
2483.52 45.55 -8.45 54 30.77 27.67 14.15 | 27.04 | 352 97 A \%
\Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 40.35 -33.65 74 59.16 31.45 6.8 57.06 - - P H
H
H
H
H
H
H
H
H
H
H
802.11b
H
CHO1
4824 38.64 -35.36 74 57.45 31.45 6.8 57.06 - - P \Y,
2412MHz
\%
\Y,
\Y,
\%
\Y,
\%
\Y,
\%
\%
\%
\%
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WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4874 40.4 -33.6 74 50.1 31.45 6.82 56.97 - - P H
7311 45.85 -28.15 74 57.23 37.08 8.44 56.9 - - P H
H
H
H
H
H
H
H
H
H
802.11b
H
CH 06
4874 40.27 -33.73 74 58.97 31.45 6.82 56.97 - - P \Y
2437TMHz
7311 46.64 | -27.36 74 58.02 37.08 8.44 56.9 - - P |V
\Y,
\Y,
\%
\Y,
\%
\Y,
\%
\%
\%
\%
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WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4924 39.33 -34.67 74 57.82 31.54 6.85 56.88 - - P H
7386 45.19 -28.81 74 56.62 37.07 8.55 57.05 - - P H
H
H
H
H
H
H
H
H
H
802.11b
H
CH 11
4924 38.74 -35.26 74 57.23 31.54 6.85 56.88 - - P \Y,
2462MHz
7386 45.6 -28.4 74 57.03 37.07 8.55 57.05 - - P \Y
\Y,
\Y,
\Y
\Y,
\Y
\Y,
\Y
\Y
\%
\Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.

TEL : 886-3-327-0868
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2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2390 64.76 -9.24 74 50.05 27.72 14.06 | 27.07 | 140 149 P H
2390 52.34 -1.66 54 37.63 27.72 14.06 | 27.07 | 140 149 A H
* 2412 109.76 - - 95.06 27.68 14.08 | 27.06 | 140 149 P H
* 2412 102.15 - - 87.45 27.68 14.08 | 27.06 | 140 149 A H
H

802.11g
H

CHoO1
2390 57.6 -16.4 74 42.89 27.72 14.06 | 27.07 | 340 94 P \Y,

2412MHz
2390 46.88 -7.12 54 32.17 27.72 14.06 | 27.07 | 340 94 A |V
* 2412 108.17 - - 93.47 27.68 14.08 | 27.06 | 340 94 P \Y,
* 2412 99.59 - - 84.89 27.68 14.08 | 27.06 | 340 94 A |V
\Y
\Y,
2389.905 64.43 -9.57 74 49.72 27.72 14.06 | 27.07 | 105 | 278 P H
2390 51.15 -2.85 54 36.44 27.72 14.06 | 27.07 | 105 | 278 A H
* 2417 111.97 - - 97.27 27.67 14.09 | 27.06 | 105 | 278 P H
* 2417 104.33 - - 89.63 27.67 14.09 | 27.06 | 105 | 278 A H

802.11g

CH 02
2389.905 60.12 -13.88 74 45.41 27.72 14.06 | 27.07 | 347 198 P \Y,

2417MHz
2389.695 47.14 -6.86 54 32.43 27.72 14.06 | 27.07 | 347 198 A |V
* 2417 107.31 - - 92.61 27.67 14.09 27.06 347 198 P \%
* 2417 99.88 - - 85.18 27.67 14.09 | 27.06 | 347 198 A |V

TEL : 886-3-327-0868 Page Number : B7 of B28
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2389.52 55.42 -18.58 74 40.71 27.72 14.06 | 27.07 109 64 P H
2389.8 46.97 -7.03 54 32.26 27.72 14.06 | 27.07 109 64 A H
* 2437 115.35 - - 100.67 27.63 14.1 27.05 109 64 P H
* 2437 108.29 - - 93.61 27.63 141 27.05 109 64 A H
2485.86 62.38 -11.62 74 47.59 27.67 14.15 | 27.03 109 64 P H
802119 2484.67 52.01 -1.99 54 37.22 27.67 14.15 | 27.03 109 64 A H
cHoe 2363.2 55.82 -18.18 74 41.08 27.77 14.04 | 27.07 352 99 P \%
2437MHz
2389.94 45.75 -8.25 54 31.04 27.72 14.06 | 27.07 | 352 99 A \%
* 2437 108.74 - - 94.06 27.63 141 27.05 | 352 99 P \%
* 2437 101.19 - - 86.51 27.63 14.1 27.05 | 352 99 A \%
2483.5 58.91 -15.09 74 44.13 27.67 14.15 | 27.04 | 352 99 P \%
2483.5 48.26 -5.74 54 33.48 27.67 14.15 | 27.04 | 352 99 A \%
* 2452 112.78 - - 98.11 27.6 1412 | 27.05 153 279 P H
* 2452 105.54 - - 90.87 27.6 14.12 | 27.05 153 279 A H
2487.52 65.39 -8.61 74 50.59 27.68 14.15 | 27.03 153 279 P H
2483.56 52.57 -1.43 54 37.79 27.67 14.15 | 27.04 153 279 A H
802.11g
CH 09
* 2452 107.99 - - 93.32 27.6 1412 | 27.05 | 337 197 P \%
2452MHz
* 2452 100.25 - - 85.58 27.6 1412 | 27.05 | 337 197 A \%
2483.68 63.68 -10.32 74 48.9 27.67 14.15 | 27.04 | 337 197 P \%
2483.52 50.33 -3.67 54 35.55 27.67 1415 | 27.04 | 337 197 A \%
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2457 110.91 - - 96.22 27.61 1412 | 27.04 | 153 277 P H
2457 103.41 - - 88.72 27.61 14.12 | 27.04 | 153 277 A H
2484.04 68.54 -5.46 74 53.76 27.67 14.15 | 27.04 | 153 277 P H
2483.52 51.98 -2.02 54 37.2 27.67 14.15 | 27.04 | 153 277 A H
802.11g
CH 10
2457 105.4 - - 90.71 27.61 14.12 | 27.04 | 339 198 P \%
2457MHz
2457 97.69 - - 83 27.61 1412 | 27.04 | 339 198 A \%
2483.76 67.68 -6.32 74 52.9 27.67 14.15 | 27.04 | 339 198 P \Y,
2483.6 49.98 -4.02 54 35.2 27.67 14.15 | 27.04 | 339 198 A \%
2462 107.95 - - 93.24 27.62 14.13 | 27.04 | 153 157 P H
2462 100.12 - - 85.41 27.62 14.13 | 27.04 | 153 157 A H
2483.52 65.89 -8.11 74 51.11 27.67 14.15 | 27.04 | 153 157 P H
2483.52 52.57 -1.43 54 37.79 27.67 14.15 | 27.04 | 153 157 A H
H
802.11g
H
CH 11
2462 103.63 - - 88.92 27.62 14.13 | 27.04 | 396 86 P V
2462MHz
2462 96.09 - - 81.38 27.62 14.13 | 27.04 | 396 86 A \%
2483.64 56.43 -17.57 74 41.65 27.67 14.15 | 27.04 | 396 86 P \Y,
2483.6 46.21 -7.79 54 31.43 27.67 14.15 | 27.04 | 396 86 A \%
\Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B9 of B28
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4824 39.5 -34.5 74 58.31 31.45 6.8 57.06 - - P H
H
H
H
H
H
H
H
H
H
H
802.11g
H
CHO1
4824 39.43 -34.57 74 58.24 31.45 6.8 57.06 - - P \%
2412MHz
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4874 39.57 -34.43 74 58.27 31.45 6.82 56.97 - - P H
7311 45.29 -28.71 74 56.67 37.08 8.44 56.9 - - P H
H
H
H
H
H
H
H
H
H
802.11g
H
CH 06
4874 39.52 -34.48 74 58.22 31.45 6.82 56.97 - - P \Y
2437TMHz
7311 45.73 -28.27 74 57.11 37.08 8.44 56.9 - - P \%
\Y,
\Y,
\%
\Y,
\%
\Y,
\%
\%
\%
\%
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4924 38.75 -35.25 74 57.24 31.54 6.85 56.88 - - P H
7386 45.65 -28.35 74 57.08 37.07 8.55 57.05 - - P H
H
H
H
H
H
H
H
H
H
802.11g
H
CH 11
4924 39.69 -34.31 74 58.18 31.54 6.85 56.88 - - P \Y,
2462MHz
7386 45.18 -28.82 74 56.61 37.07 8.55 57.05 - - P \Y
\Y,
\Y,
\Y
\Y,
\Y
\Y,
\Y
\Y
\%
\Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
2389.59 63.6 -10.4 74 48.89 27.72 14.06 27.07 140 142 P H
2390 52.29 -1.71 54 37.58 27.72 14.06 27.07 140 142 A H
* 2412 108.95 - - 94.25 27.68 14.08 27.06 140 142 P H
* 2412 100.47 - - 85.77 27.68 14.08 27.06 140 142 A H
802.11ax H
HE20 Full H
CHO1 2368.695 55.83 -18.17 74 41.1 27.76 14.04 27.07 351 90 P \%
2412MHz 2390 4559 | -8.41 54 30.88 | 27.72 | 14.06 | 27.07 | 351 | 90 AV
* 2412 106.09 - - 91.39 27.68 14.08 27.06 351 90 P \%
* 2412 97.3 - - 82.6 27.68 14.08 27.06 351 90 A \%
\%
\%
2389.59 66.5 -7.5 74 51.79 27.72 14.06 27.07 109 279 P H
2389.485 52.97 -1.03 54 38.26 27.72 14.06 27.07 109 279 A H
* 2417 112.54 - - 97.84 27.67 14.09 27.06 109 279 P H
* 2417 104.79 - - 90.09 27.67 14.09 27.06 109 279 A H
802.11ax H
HEZ20 Full H
CH 02 2389.8 61.42 -12.58 74 46.71 27.72 14.06 27.07 345 196 P \%
2417TMHz 2389.905 49.26 | -4.74 54 3455 | 27.72 | 1406 | 27.07 | 345 | 196 | A | V
* 2417 108.41 - - 93.71 27.67 14.09 27.06 345 196 P \%
* 2417 100.6 - - 85.9 27.67 14.09 27.06 345 196 A \%
TEL : 886-3-327-0868 Page Number : B13 of B28
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2389.94 56.86 |-17.14 74 4215 | 27.72 | 14.06 | 27.07 | 110 | 65 P | H
2389.94 46.19 | -7.81 54 31.48 | 27.72 | 1406 | 27.07 | 110 | 65 A | H
* 2437 114.13 - - 99.45 | 27.63 141 | 27.05 | 110 | 65 P | H
* 2437 105.62 - - 90.94 | 27.63 141 | 27.05 | 110 | 65 A | H
802.11ax 2484.11 62.67 |-11.33 74 47.89 | 27.67 | 14.15 | 27.04 | 110 | 65 P | H
HE20 Full 2483.69 51.48 | -2.52 54 36.7 27.67 | 14.15 | 27.04 | 110 | 65 A | H
CH 06 2340.52 55.23 | -18.77 74 4041 | 27.88 | 14.02 | 27.08 | 349 | 100 | P | V
2437MHz 2389.8 44.84 -9.16 54 30.13 27.72 | 14.06 | 27.07 | 349 | 100 | A | V
* 2437 107.27 . - 9259 | 27.63 141 | 27.05 | 349 | 100 | P | V
* 2437 98.54 - - 83.86 | 27.63 141 | 27.05 | 349 | 100 | A | V
2484.88 57.96 | -16.04 74 4317 | 2767 | 1415 | 27.03 | 349 | 100 | P | V
2483.5 46.81 | -7.19 54 3203 | 2767 | 1415 | 27.04 | 349 | 100 | A | V
* 2452 110.7 - - 96.03 27.6 14.12 | 27.05 | 100 | 16 P | H
* 2452 102.75 . - 88.08 27.6 14.12 | 27.05 | 100 | 16 A | H
2486.04 65.83 | -8.17 74 51.04 | 27.67 | 1415 | 27.03 | 100 | 16 P | H
2483.84 51.92 | -2.08 54 37.14 | 27.67 | 14.15 | 27.04 | 100 | 16 A | H
802.11ax H
HE20 Full H
CH 09 * 2452 106.37 - - 91.7 27.6 1412 | 27.05 | 337 | 195 | P | V
2452MHz | * 2452 98.01 - - 83.34 27.6 1412 | 27.05 | 337 | 195 | A | V
2485.16 60.1 -13.9 74 4531 | 2767 | 1415 | 27.03 | 337 | 195 | P | V
2484.48 47.04 | -6.96 54 3225 | 2767 | 1415 | 27.03 | 337 | 195 | A | V

TEL : 886-3-327-0868 Page Number : B14 of B28
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 2457 110.11 - - 95.42 27.61 14.12 27.04 100 279 P H
* 2457 101.83 - - 87.14 27.61 14.12 27.04 100 279 A H
2483.72 68.31 -5.69 74 53.53 27.67 14.15 27.04 100 279 P H
2483.52 51.05 -2.95 54 36.27 27.67 14.15 27.04 100 279 A H
802.11ax H
HE20 Full H
CH 10 * 2457 105.05 - - 90.36 27.61 14.12 27.04 338 194 P \%
2457TMHz |« 2457 96.95 - - 8226 | 27.61 | 14.12 | 27.04 | 338 | 194 | A | V
2484.04 65.85 -8.15 74 51.07 27.67 14.15 27.04 338 194 P \%
2483.52 49.12 -4.88 54 34.34 27.67 14.15 27.04 338 194 A \%
* 2462 108.48 - - 93.77 27.62 14.13 27.04 142 155 P H
* 2462 99.43 - - 84.72 27.62 14.13 27.04 142 155 A H
2483.52 66.12 -7.88 74 51.34 27.67 14.15 27.04 142 155 P H
2483.84 51.56 -2.44 54 36.78 27.67 14.15 27.04 142 155 A H
802.11ax H
HEZ20 Full H
CH11 * 2462 101.48 - - 86.77 27.62 14.13 27.04 399 170 P \%
2462MHz * 2462 93.44 - - 78.73 27.62 14.13 27.04 399 170 A \%
2484.12 59.38 -14.62 74 44.6 27.67 14.15 27.04 399 170 P \%
2483.52 47.78 -6.22 54 33 27.67 14.15 27.04 399 170 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 39.96 -34.04 74 58.77 31.45 6.8 57.06 100 0 P H
H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CHO1 4824 39.47 | -34.53 74 58.28 31.45 6.8 57.06 | 100 0 P |V
2412MHz \VJ
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4874 39.41 -34.59 74 58.11 31.45 6.82 56.97 - - P H
7311 44.73 -29.27 74 56.11 37.08 8.44 56.9 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 06 4874 39.54 -34.46 74 58.24 31.45 6.82 56.97 - - P \%
2437MHz 7311 4489 | -29.11 74 56.27 | 37.08 8.44 56.9 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4924 39.97 -34.03 74 58.46 31.54 6.85 56.88 100 0 P H
7386 45.36 -28.64 74 56.79 37.07 8.55 57.05 100 0 P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 11 4924 39.15 -34.85 74 57.64 31.54 6.85 56.88 | 100 0 P \Y
2462MHz 7386 44.78 | -29.22 74 56.21 | 37.07 8.55 | 57.05 | 100 0 P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
2389.905 68.98 -5.02 74 54.27 27.72 14.06 27.07 127 131 P H
2390 51.15 -2.85 54 36.44 27.72 14.06 27.07 127 131 A H
* 2412 113.44 - - 98.74 27.68 14.08 27.06 127 131 P H
802.11ax | * 2412 104.56 - - 89.86 | 27.68 | 14.08 | 27.06 | 127 | 131 | A | H
HE20 H
Partial H
106/53 2390 66.05 -7.95 74 51.34 27.72 14.06 27.07 400 200 P \%
CHO1 2390 49.02 -4.98 54 3431 | 27.72 | 1406 | 27.07 | 400 | 200 | A | V
2412MHz | « 2412 110.28 - - 95.58 | 27.68 | 14.08 | 27.06 | 400 | 200 | P | V
* 2412 101.75 - - 87.05 27.68 14.08 27.06 400 200 A \%
\%
\%
* 2462 113.93 - - 99.22 27.62 14.13 27.04 109 150 P H
* 2462 102.88 - - 88.17 27.62 14.13 27.04 109 150 A H
2483.52 71.08 -2.92 74 56.3 27.67 14.15 27.04 109 150 P H
802.11ax 2483.52 52.61 -1.39 54 37.83 27.67 14.15 27.04 109 150 A H
HE20 H
Partial H
106/54 * 2462 105.82 - - 91.11 27.62 14.13 27.04 400 201 P \%
CHI11 * 2462 96.87 - - 82.16 | 27.62 | 14.13 | 27.04 | 400 | 201 | A | V
2462MHz 2483.56 67.58 | -6.42 74 52.8 27.67 | 14.15 | 27.04 | 400 | 201 | P | V
2483.52 48.94 -5.06 54 34.16 27.67 14.15 27.04 400 201 A \%
\%
V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Emission below 1GHz

2.4GHz WIFI 802.11ax HE20 (LF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
127 28.58 -14.92 43.5 42.13 17.61 1.14 323 - - P H
286.08 24.04 -21.96 46 35.66 19.02 1.55 32.19 - - P H
730.34 33.54 |-12.46 46 36.41 26.96 2.33 32.16 - - P H
761.38 34.27 -11.73 46 36.32 27.73 2.35 32.13 - - P H
856.44 36.2 -9.8 46 36.54 28.82 2.59 31.75 - - P H
953.44 32.64 |-13.36 46 30.69 30.47 2.57 31.09 - - P H
H
H
H
H
2.4GHz H
802.11ax H
HE20 30.97 22 -18 40 29.78 23.85 0.72 32.35 - - P \%
LF 127.97 26.15 -17.35 43.5 39.69 17.62 1.14 32.3 - - P \%
250.19 22.07 -23.93 46 34.6 18.24 1.47 32.24 - - P \%
732.28 33.16 -12.84 46 35.92 27.07 2.33 32.16 - - P \%
857.41 33.58 -12.42 46 33.91 28.82 2.59 31.74 - - P \%
920.46 32.17 -13.83 46 32.04 28.94 2.55 31.36 - - P \%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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<TXBF Mode>

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)(HIV)
2389.065 63.86 -10.14 74 49.15 27.72 14.06 27.07 340 307 P H
2390 51.11 -2.89 54 36.4 27.72 14.06 27.07 340 307 A H
* 2412 107.43 - - 92.73 27.68 14.08 27.06 340 307 P H
* 2412 97.96 - - 83.26 27.68 14.08 27.06 340 307 A H
802.11ax H
HEZ20 Full H
CHO1 2389.8 62.59 -11.41 74 47.88 27.72 14.06 27.07 100 262 P \%
2412MHz 2390 50.57 -3.43 54 35.86 | 27.72 | 14.06 | 27.07 | 100 | 262 | A | V
* 2412 110.12 - - 95.42 27.68 14.08 27.06 100 262 P \%
* 2412 99.35 - - 84.65 27.68 14.08 27.06 100 262 A \%
\%
\%
2390 57.57 -16.43 74 42.86 27.72 14.06 27.07 337 307 P H
2389.695 48.82 -5.18 54 34.11 27.72 14.06 27.07 337 307 A H
* 2417 110.69 - - 95.99 27.67 14.09 27.06 337 307 P H
* 2417 102.64 - - 87.94 27.67 14.09 27.06 337 307 A H
802.11ax H
HE20 Full H
CHO02 2389.905 58.9 -15.1 74 44.19 27.72 14.06 27.07 103 268 P \%
2417MHz 2390 49.21 -4.79 54 345 27.72 14.06 27.07 103 268 A \%
* 2417 110.51 - - 95.81 27.67 14.09 27.06 103 268 P \%
* 2417 102.39 - - 87.69 27.67 14.09 27.06 103 268 A \%
TEL : 886-3-327-0868 Page Number : B21 of B28
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2315.6 55.55 | -18.45 74 40.57 | 28.08 | 13.99 | 27.09 | 367 | 302 | P | H
2389.94 4541 | -8.59 54 30.7 27.72 | 14.06 | 27.07 | 367 | 302 | A | H
* 2437 110.79 - - 96.11 27.63 141 | 27.05 | 367 | 302 | P | H
* 2437 102.76 - - 88.08 | 27.63 141 | 27.05 | 367 | 302 | A | H
802.11ax 2483.69 57.13 | -16.87 74 4235 | 2767 | 1415 | 27.04 | 367 | 302 | P | H
HE20 Full 2483.55 4783 | -6.17 54 33.05 | 27.67 | 1415 | 27.04 | 367 | 302 | A | H
CH 06 2315.18 55.52 | -18.48 74 4054 | 28.08 | 13.99 | 27.09 | 135 | 89 P |V
2437MHz 2312.24 44.92 -9.08 54 29.92 28.1 13.99 | 27.09 | 135 | 89 AV
* 2437 110.32 . - 95.64 | 27.63 141 | 27.05 | 135 | 89 P |V
* 2437 101.81 - - 87.13 | 27.63 141 | 27.05 | 135 | 89 AV
2484.53 56.21 |-17.79 74 4142 | 2767 | 1415 | 27.03 | 135 | 89 P |V
2484.67 46.31 | -7.69 54 3152 | 2767 | 1415 | 27.03 | 135 | 89 AV
* 2452 107.14 - - 92.47 27.6 1412 | 27.05 | 178 | 118 | P | H
* 2452 96.77 . - 82.1 27.6 1412 | 2705 | 178 | 118 | A | H
2483.84 65.8 -8.2 74 51.02 | 27.67 | 1415 | 2704 | 178 | 118 | P | H
2483.52 49.13 | -4.87 54 3435 | 2767 | 1415 | 27.04 | 178 | 118 | A | H
802.11ax H
HE20 Full H
CH 09 * 2452 112.56 - - 97.89 27.6 1412 | 27.05 | 207 | 253 | P | V
2452MHz | * 2452 101.81 - - 87.14 27.6 1412 | 27.05 | 207 | 253 | A |V
2483.6 65.97 | -8.03 74 51.19 | 27.67 | 1415 | 27.04 | 207 | 253 | P | V
2483.6 50.85 | -3.15 54 36.07 | 27.67 | 1415 | 27.04 | 207 | 253 | A | V

TEL : 886-3-327-0868 Page Number : B22 of B28
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 2457 101.59 - - 86.9 27.61 14.12 27.04 118 355 P H
* 2457 87.84 - - 73.15 27.61 14.12 27.04 118 355 A H
2483.6 60.63 -13.37 74 45.85 27.67 14.15 27.04 118 355 P H
802.11ax 2483.52 47 -7 54 3222 | 2767 | 1415 | 27.04 | 118 | 355 | A | H
HE20 Full H
CH 10 H
2457MHz | * 2457 107.66 - - 9297 | 2761 | 1412 | 27.04 | 210 | 259 | P | V
* 2457 98.1 - - 83.41 27.61 14.12 27.04 210 259 A \%
2483.56 68.9 -5.1 74 54.12 27.67 14.15 27.04 210 259 P \%
2483.52 52.09 -1.91 54 37.31 27.67 14.15 27.04 210 259 A \%
* 2462 105.96 - - 91.25 27.62 14.13 27.04 355 301 P H
* 2462 97.93 - - 83.22 27.62 14.13 | 27.04 | 355 | 301 A H
2483.56 68.11 -5.89 74 53.33 27.67 14.15 27.04 355 301 P H
2483.56 51.18 -2.82 54 36.4 27.67 14.15 27.04 355 301 A H
802.11ax H
HE20 Full H
CH11 * 2462 106.63 - - 91.92 27.62 14.13 27.04 176 264 P \%
2462MHz |« 2462 98.14 - - 8343 | 2762 | 14.13 | 27.04 | 176 | 264 | A | V
2483.64 65.8 -8.2 74 51.02 27.67 14.15 27.04 176 264 P \%
2483.52 52.05 -1.95 54 37.27 27.67 14.15 27.04 176 264 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 39.51 -34.49 74 58.32 31.45 6.8 57.06 - - P H
H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CHO1 4824 40.46 -33.54 74 59.27 31.45 6.8 57.06 - - P \Y,
2412MHz \VJ
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4874 39.37 -34.63 74 58.07 31.45 6.82 56.97 - - P H
7311 45.55 -28.45 74 56.93 37.08 8.44 56.9 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 06 4874 39.7 -34.3 74 58.4 31.45 6.82 56.97 - - P \%
2437MHz 7311 4493 | -29.07 74 56.31 | 37.08 8.44 56.9 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4924 40.13 -33.87 74 58.62 31.54 6.85 56.88 - - P H
7386 45.68 -28.32 74 57.11 37.07 8.55 57.05 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 11 4924 40.59 -33.41 74 59.08 31.54 6.85 56.88 - - P \Y
2462MHz 7386 45.13 | -28.87 74 56.56 | 37.07 8.55 | 57.05 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V | Horizontal or Vertical

TEL : 886-3-327-0868 Page Number : B27 of B28
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A calculation example for radiated spurious emission is shown as below:

FAX : 886-3-327-0855

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)(HV)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) =
Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuV/m)
= -18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
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Appendix C. Radiated Spurious Emission Plots

Temperature : 20~25°C

Test Engineer : Yuan Lee, Jacky Hong, Peter Liao, Rain Lee

Relative Humidity : 50~60%

Note symbol

-L Low channel location

-R | High channel location

TEL : 886-3-327-0868 Page Number : C1 of C68
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<CDD Mode>

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

6+7

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

1009 / 1000)
o /
700 /f/‘/'NJ 70,0/ ! ==
50.0 50,0 et
o
Condition :PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_1241 HORIZONTAL
RO VWSSO0 R ST ARG e io000500s ot 333000008 Tt
Peak
100.0| // 100.0|
b
/
700) ——s 700
504 g S E——— A e—
o
Condition : AVG_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition + AV6_54 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

6+7

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

o — . —

110.0 110.0| 1

1000 pa— 1000

900 ya 90|

700 % 70.0|

o ] -
- o IO WS PO A e

o

Site :03CHI13-HY Site 03CHI3-HY

Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL

oW T000000K 7 VoWS000000rkE SW Ao Ao To0000n s VoW S0 000kHs ST Auto
Peak
oo J— oarm P

wod

p 7

w00 / s0d

70.0) / 00|

s + e s
40,0 400 =" = S h S
Site :03CHI3-HY Site :03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition : AV6_54 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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Report No. : FR222224C
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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SPORTON LAB.

RADIO TEST REPORT
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: FR222224C
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FCC RADIO TEST REPORT

Report No.

: FR222224C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Report No. : FR222224C
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WIFI 802.11g (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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6+7
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR222224C
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ssamonas. FCC RADIO TEST REPORT Report No. : FR222224C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO02 2417MHz

6+7 Vertical Fundamental
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TEL : 886-3-327-0868
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR222224C
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Report No. : FR222224C
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2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Data:11
1 (6B Date: 2022.08.11
1300
1200
B W —
1000
900
\
09 PEAK_BE 74
700
ot
500
B e
500
400
309
200
109
430 240, 2250, 7460, 2470 2480, 2450, 0
Froquency (WHe)
site +03CHI3HY
Condition +PEAK_BE_74 3m HORN_91200_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Data:12
A (6Buvim) Date: 2022.00.11
1300
1200
1109
1000 e
900
500
S
700) \
609 p— AVG_BE 54|
500 m——
400
309
209
100
430 2440, Za50. 760, 70, 280 250, 0
Froquency (WHe)
site +03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C17 of C68



ssamonas. FCC RADIO TEST REPORT Report No. : FR222224C
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Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition : PEAK_74 3m HORN_9120D_1241 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Dote:s Dota:2
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Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition AV6_54 3m HORN_9120D_1241 HORIZONTAL
 RBW:1000.000KHz VBW-1000KHz SWT:Auto  RBW:1000.000KHz VBW:1.000KHz SWT:Auto
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Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition : PEAK_74 3m HORN_9120D_1241 VERTICAL
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) @Bovim) Dates 20720527 eve @Buvim) Dates202205.27
1300 1300
1200 1200
100 00
1000 1004
son\/_\ s0q|
a0 504
109 N 700
500 T e BE 5 s0g G 54
B .
500 S 1 s00) ——
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Froauency (Hr) Freauency (WHa)
site 103CHI3-HY site £03CHIZ-HY
Condition  : AV6_BE_54 3m HORN_9120>_1241 VERTICAL Condition AV6_54 3m HORN_9120D_1241 VERTICAL
 RBW:1000.000KHz VBW:1000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC

SPORTON LAB.

RADIO TEST REPORT

Report No. : FR222224C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

6+7

Horizontal

Fundamental

Date: 20220329

PEAK_BE_74|

Date: 20220329

Avg.

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

T
0 LT " DAR e
50.0f 50,0t
o

S —— = . TG — ez o
Site :03CHI13-HY Site 03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1241 HORIZONTAL

R T005000K 1 VoWS00000E SWT A Ao To0000n i VoW 3030000 1s At
Peak

wod
sod =N s04]
s
s \
) S —— = s
400 ———) PYEEEES e e e S
Site :03CHI3-HY Site :03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition 1 AV6_54 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR222224C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

6+7

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto
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800 PEAK BE_74 e00) PEAK 74|
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S —— = = TG — ez o

Site :03CHI13-HY Site 03CHI3-HY

Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL

oW T000000K 7 VoWS000000rkE SW Ao Ao To0000n s VoW S0 000kHs ST Auto
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wod

o

s

809 VG BE_bal 09 AVG 54|
500 e e S 500)

40.0 An,n"“’mw/

Site :03CHI3-HY Site :03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition : AV6_54 3m HORN_9120D_1241 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR222224C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO1 2412MHz

6+7

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.300KHZ SWT:Auto
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Freauency (e Freauency (e
site £03CH13-HY site 03CHIZ-HY
Condition :PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition :PEAK_74 3m HORN_9120D_1241 HORIZONTAL
 RBWLI000.000KHz VBW-3000.000KHz SWT:Auto REW:1000.000KHz VBW:3000.000KHz SWT:Auto
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Freauency (e Freauency (e
site £03CHI3-HY site £ 03CHI3-HY
Condition : AVG_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition : AV6_54 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR222224C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO1 2412MHz

6+7 Vertical Fundamental
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Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
{RBWHI000.000KHz VBW:3000.000KHz SWT:Auto REWAI000.000KHz VBW:3000000KHz SWT:Auto
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Site :03CH13-HY Site. :03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition : AV6_54 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto + RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
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ssamonas. FCC RADIO TEST REPORT Report No. : FR222224C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CHO2 2417MHz
6+7 Horizontal Fundamental
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Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition < PEAK_74 3m HORN_9120D_1241 HORIZONTAL
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RBLO0D 000K 5 VB0 3008 Wt ROELOOD 000 VOO 300Kty Wt
Avg.

TEL : 886-3-327-0868
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ssamonas. FCC RADIO TEST REPORT Report No. : FR222224C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO02 2417MHz

6+7 Vertical Fundamental

vata:s Data:7
A (6Buvim) Date: 2022.05.27 evel (@Buvim) Date: 2022.05.27
1300 1300
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Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.200KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.200KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR222224C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO6 2437MHz - L

6+7 Horizontal

Fundamental
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e mame FeT L LN s S
Site :03CH13-HY Site :03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1241 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
1000 NWVWW 1000
i
by [ k

3102520, 2340, 2360, 2380, 200,
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Site +03CHI3-HY.

Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg.

2840, 24
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200)
100
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Site £ 03CHI3-HY
Condition * AV6_54 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT

Report No

.+ FR222224C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO6 2437MHz - R

6+7

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto
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Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR222224C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO6 2437MHz - L

6+7

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

s o
1000 W’”ﬂ 1000
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700) M 704 /
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50.0) 5n>nMMWM~MWMW"MWAWNWWW bt
P
29 4
Froqvaney ) oy i
Site :03CH13-HY Site. 03CH13-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
RBWI000.000KHz VBW:3000000KHz SWTAuto RW:I000000K+z VBWA3000.000KHz SWT-Auto
Peak
o ooz 10
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900) \ 90|
w00
0 At 60 U A 54
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racsmmey ey i
Site :03CH13-HY Site. :03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition : AV6_54 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT

Report No

.+ FR222224C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO6 2437MHz - R

6+7

Vertical

Fundamental

Peak

Date: 20220411
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Condition :PEAK_BE_74 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.
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Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C31 of C68



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR222224C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO09 2452MHz

6+7

Horizontal

Fundamental

Avg.

vata: 3 Datac1
A (¢Buvim) Date: 2022.05.27 evel (BuVim) Date: 2022.05.27
1300 1300
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Frequency (Miz) Freauency (MHz)
site +03CHI3HY Site $03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 HORTZONTAL Condition +PEAK_74 3m HORN_9120D_1241 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Data: s Data:2
A (@Buvim) Date: 2022.05.27 evel (BuVim) Date: 2022.05.27
1300 1300
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1000 1000
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w00\ | w0
L e 700
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site +03CHI3-HY Site $03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORTZONTAL Condition AV6_54 3m HORN_9120D_1241 HORTZONTAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.200KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR222224C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH09 2452MHz
6+7 Vertical Fundamental
mon‘u\ 100.0|
A “
s SRR /
R e LT N e | O e P S e
g o
s
Site :03CHI3-HY Site :03CHI3-HY
Condition < PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition : PEAK_74 3m HORN_9120D_1241 VERTICAL
o To00000R VoS00 WAt Rk TO00000K1 VoW 3000000k WAt
Peak
i
L T WG BE 5 s0g e 5
500 /_\’\«—\,.\_ 50|
40.0) 00— T T T
s
S - = = T e :
:03CHI13-HY Site 1 03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition AV6_54 3m HORN_9120D_1241 VERTICAL
ROHO% B0ORS VOO 300 SUT At ROELOOD 000 VOO 300Kt Wt
Avg.

TEL : 886-3-327-0868
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ssamonas. FCC RADIO TEST REPORT Report No. : FR222224C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH10 2457MHz
6+7 Horizontal Fundamental
1000 W g 1000]
900 "\\% 904
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by WMM/MWM% 709 j
509 byl 600
500, bttt sn.nWWWWWMW o
s
Site :03CHI3-HY Site :03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition < PEAK_74 3m HORN_9120D_1241 HORIZONTAL
o To00000R VoW S000000 WA ok TO00000K2 VoW 3000 000Rs s At
Peak
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500 - 50.0] | A ———— |
40.0) 00—
Site :03CHI3-HY Site 1 03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition AV6_54 3m HORN_9120D_1241 HORIZONTAL
030N VOO S00R Suans ROELOOD 000 VOO 300Kty Wt
Avg.

TEL : 886-3-327-0868
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ssamonas. FCC RADIO TEST REPORT Report No. : FR222224C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH10 2457MHz
6+7 Vertical Fundamental
woah L
s
w\%
800 ! IPEAK_BE_74| 809 PEAK 74|
700 b - 704
«d e L
- et i IRV P B e e
s
Site :03CHI3-HY Site :03CHI3-HY
Condition < PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition : PEAK_74 3m HORN_9120D_1241 VERTICAL
o To00000R VoS00 WAt Rk TO00000K1 VoW 3000000k WAt
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500 e e s00] s —— | ——
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Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition AV6_54 3m HORN_9120D_1241 VERTICAL
O3 B0ONs VOO S00R s SUt e ROELOOD 000 VOO 300Kt Wt
Avg.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR222224C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH11 2462MHz

6+7

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto
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Site 2 03CH13-HY Site. 03CHI3-HY
(Condition :PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1241 HORIZONTAL
- RBW-I000.000KHz VBW3000000KHz SWTAuto REW-1000.000KHz VBW:3000000KHz SWT:Auto
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Hreauency i reauency (ke
Site 2 03CH13-HY Site. 2 03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition : AV6_54 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto
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FAX : 886-3-327-0855
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Datas7 Datass
) @suvim) Date: 2072.03.29 o @Buvim) Date: 20720529
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1100 0]
1
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Froquency () Froquency (HH:)
Site 2 03CH13-HY Site. 03CHI3-HY
(Condition :PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
 RBW1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Datas Datais
) (@guvim) Date: 20220329 o aBuvim) Date: 20220329
1300 1300
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Site 2 03CH13-HY Site. 2 03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition : AV6_54 3m HORN_9120D_1241 VERTICAL
 RBW-1000.000KHz VBW-0.300KHz SWT:Auto + RBW:1000.000KHz VBW:0.300KHzZ SWT:Auto
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FAX : 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR222224C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 106/53 CHO1 2412MHz

6+7 Horizontal Fundamenta

pata: 3
A (@Buvim) Date: 2022.04.12 evel (Buvim) Date: 20220412
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+ RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR222224C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/53 CHO1 2412MHz

6+7

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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FCC

SPORTON LAB.

RADIO TEST REPORT

Report No. : FR222224C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/54 CH11 2462MHz

6+7

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR222224C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/54 CH11 2462MHz

6+7

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR222224C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO1 2412MHz

6+7 Horizontal Vertical

Dataca
) (@Buvimy Date: 2022.04.21 el gBuvim) Date: 20220421
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Frequency (HH:) Frequency (Hz)
Site :03CH13-HY Site. 03CHI3-HY
Pe ak Condition +PEAK_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL

Avg.
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ssamonas. FCC RADIO TEST REPORT Report No. : FR222224C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO6 2437MHz

6+7 Horizontal Vertical
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR222224C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH11 2462MHz

6+7 Horizontal Vertical

Data: 4
1 (@BuVim)

Date: 2022.04.21 A a8y Date: 2022-04-21
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Site $03CHIZ-HY Site 03CHIZ-HY
Pe ak Condition +PEAK_74 3m HORN_9120D_1241 HORTZONTAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR222224C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO1 2412MHz

6+7 Horizontal Vertical
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Frequency (HH:) Frequency (Hz)
Site :03CH13-HY Site. 03CHI3-HY
Pe ak Condition +PEAK_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL

Avg.

TEL : 886-3-327-0868 Page Number 1 C45 of C68
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ssamonas. FCC RADIO TEST REPORT Report No. : FR222224C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO6 2437MHz

6+7 Horizontal Vertical

Data: 4
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Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR222224C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CH11 2462MHz

6+7 Horizontal Vertical

Data: 4
1 (@BuVim)

Date: 2022.04.21 A a8y Date: 2022-04-21
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Pe ak Condition +PEAK_74 3m HORN_9120D_1241 HORTZONTAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR222224C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE20 Full CHO1 2412MHz

6+7 Horizontal Vertical

Dataca
) (@Buvimy Date: 2022.04.24 el gBuvim) Dote: 2022.04.24
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Frequency (HH:) Frequency (Hz)
Si :03CH13-HY Site. 03CHI3-HY
Pe ak Condition +PEAK_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL

Avg.
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ssamonas. FCC RADIO TEST REPORT Report No. : FR222224C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE20 Full CHO6 2437MHz

6+7 Horizontal Vertical

Data:3 Data:a
1 (@BuVim) Date: 2022-04-11 ) (dBu Date: 2022.04-11
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Pe ak Condition :PEAK_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR222224C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE20 Full CH11 2462MHz

6+7 Horizontal Vertical

Data: 4
1 (@BuVim) Date: 20220424 A a8y Date: 20220424
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Frequency (Hz) Frequency (MHz)
Site $03CHIZ-HY Site 03CHIZ-HY
Pe ak Condition +PEAK_74 3m HORN_9120D_1241 HORTZONTAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR222224C

Emission below 1GHz

2.4GHz WIFI 802.11ax HE20 Full (LF)

WIFI 2.4GHz 2400~2483.5MHz

ANT 802.11ax HE20 Full LF

6+7 Horizontal Vertical
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Peak

TEL : 886-3-327-0868 Page Number : C51 of C68
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR222224C

<TXBF Mode>

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO1 2412MHz

6+7

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.300KHZ SWT:Auto
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Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition : PEAK_74 3m HORN_9120D_1241 HORIZONTAL
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Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition : AV6_54 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR222224C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO1 2412MHz

6+7

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto
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Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition : AV6_54 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR222224C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO02 2417MHz

6+7 Horizontal Fundamental

Data: 1 oata: 3
A (@Buvim) Date: 20220528 vel (dBuVim) Date: 20220528
1300 1300
1200 1200
00|

s0d s0d
80| L I PEAK 74|
700] Mﬂ‘ 704
o) ] s0d
o SUPRUUN P pEi
s0d s

)
wd o
d wq
g aq
g wd
o = 5 e s T T T T
P 8
- oacriaHy ste oacrz-Hy
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1241 HORIZONTAL
RO T00D 000Kz VoW 2000 000K WA Ao TO00000K2 VoW 3000 000K 13 SWALTS
Peak
- -
s T - P
s0q g
g g
o wod
wog g
e wd
wd )
g Ny g
s /’ a0l il o
50| s00] |
40.0| An.nW/
) g
g g
g wd
i e 5 e s T T e
P ey
:03CHI3-HY 03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition AV6_54 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHzZ VBW:0.300KHz SWT:Auto RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR222224C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO02 2417MHz

6+7

Vertical

Fundamental

Avg.

+ RBW:1000.000KHzZ VBW:0.300KHz SWT:Auto
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR222224C

Data: 1 Do 3
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< RBW:1000.000KHz VBW-0.300KHz SWT:Auto + RBW:1000.000KHz VBW:0.300KHz SWT:Auto
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH09 2452MHz
6+7 Horizontal Fundamental
100.0/™ 100.0|
o w o
B0y BEAK BE 4] 09 PEAK 74]
700 AT 700 t
" Mt SRR Y —
00| MWM s0.0) m W |
50.0| 50.0f gt oo A
d
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1241 HORIZONTAL
Ao T00G 000K VoW 500000z ST Ao TO00000K2 VoW 3000 000K 13 SWALTS
Peak
o
609 VG BE 54 e i R 50
500| \._A_ 500 — = /
40.0| 00— T
)
:03CHI3-HY 03CHI3-HY
Condition 1 AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition AV6_54 3m HORN_9120D_1241 HORIZONTAL
ROWELOTH 000K VOW0 0081 SWT AT L0000z Vo0 300Kt s ST At
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C60 of C68



ssamonas. FCC RADIO TEST REPORT Report No. : FR222224C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO09 2452MHz
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH10 2457MHz
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2.4GHz 2400~2483.5MHz
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
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Appendix D. Duty Cycle Plots

<CDD Mode>
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e At Wb bt Yl b i
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<TXBF Mode>

Duty :
Antenna Band Cycle(%) T(us) 1/T(kHz) |VBW Setting
6+7 2.4GHz 802.11ax HE20 Full RU 94.77 5160 0.19 300Hz
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